


Ref. No. Numer katalogowy Description QTY
PIPE(2 ) 1
PIPE ( 1 ) 1

3 070403 SCREW MS x 10 1
4 070404 SCREW MS x 16 1
5 070405 WASHER <D 5 1
6 070406 PROTECTION 1
7 070407 SPRING SCREW 1
8 070169 SPRING 1
9 070061 SCREW MS x  16 11

10 070410 NUT M8 x 1 LH 1
11 070134 COMMINUTE BOARD 1
12 070301 SCREW MS x 20 1
13 070413 IMPELLER 1
14 070414 HANDLE COVER(2) 1
15 070142 STOP SWITCH 1
16 070416 VALUTE CASE 1
17 070417 BRACKET 1
18 070418 STOP WIRE 1
19 070419 CONTROL HANDLE 1
20 070420 FUEL THROTTLE 1
21 070421 NUT MS 1
22 070422 NUT MS 1
23 070423 HANDLE 1
24 070424 WASHER 1
25 070425 CONTROL HANDLE 1
26 070426 SCREW MS x 25 1
27 070427 HANDLE COVER (1) 1
28 070428 FUEL TANK 1
29 070097 FILTER 1
30 070430 FUEL PIPE 1
31 070431 FUEL PIPE 1
32 070432 PLUG 1
33 070433 CHAIN 1
34 070434 AIRVALVE 1
35 070435 END COVER 1
36 070436 SEALING WASHER 1
37 070437 LID 1
38 070438 FUEL TANK LID 1
39 070089 FUEL TANK LID ASSEMBLAGE 1
40 070440 FUEL TANK ASSEMBLAGE 1
41 070441 SCREW MS x 10 1
42 070442 WASHER <D 5 1
43 070443 ROPE 1
44 070444 STARTER ROPE REEL 1
45 070445 RECOIL SPRING 1
46 070446 STARTER BODY 1
47 070447 STARTER HANDLE 1
48 070448 STARTER 1
49 070449 SCREW MS x 12 3
50 070449A COLLECTING BAG 1
51 070449B COLLECTING PIPE 1
52 070449C PIPE 1
53 070449D PIPE 1
54 070449E BAFFLE 2

0701271+2





Ref. No. Numer katalogowy Description QTY
1 070450 SCREW 1
2 070451 OUTSIDE COVER 1
3 070452 FILTER NET 1
4 070453 SCREW 3 x 8 1
5 070454 M5 x 65 2
6 070455 Choke 1
7 070456 INSIDE COVER 1
8 070457 Choke HANDLE 1
9 070458 CARBURETOR 1

10 070459 GASKET 1
11 070460 SCREW M5 x 25 1
12 070461 ADMITTING PIPE 1
13 070462 GASKET 1
14 070016 OIL SEAL 2
15 070464 SCREW M5 x 12 1
16 070465 CRANK CASE GASKET 1
17 070466 PIN B4*8 2
18 070467 BEARING 6001-P6 2
19 070468 NEEDLE BEARING 1
20 070469 CRANK SHAFT COMP 1
21 070470 KEY 1
22 070471 PISTON 1
23 070472 PISTON PIN 1
24 070473 PISTON PIN CIRCLIP 2
25 070474 PISTON RING 2
26 070475 GASKET 1
27 070476 CYLINDER 1
28 070477 MS x 16 4
29 070478 PLUG 1
30 070479 MUFFLER GASKET 1
31 070480 MUFFLER 1
32 070481 MUFFLER COVER 1
33 070482 SCREW M5 x 55 1
34 070483 CAP 1
35 070484 SPRING 1
36 070485 6*60 PIPE 1
37 070486 IGNITION COIL COMP 1
38 070487 INSIDE COVER ASSEMBLAGE 1
39 070488 SCREW M6 x 16 2
40 070489 START REEL 1
41 070490 NUT 8 1
42 070491 WASHER 8 1
43 070492 WASHER 8 1
44 070493 FLY WHEEL 1
45 070494 SCREW M4 x 2O 2
46 070495 SCREW M5 x 16 3
47 070496 REAR HALF CRANK CASE 1
48 070497 GASKET 1


	1
	1
	Arkusz1

	2
	2
	Arkusz1




